l_D M BARD'N l’;roup: 4L.D

A KOHLER. COMPANEngine: 4LD 640 Drawing: D

TIMING/SPEED GOVERNOR
POS. |CODE DESCRIPTION Qty
1 1165.001 circlip 1
2 (————— » washer diam. 3,25 - see Pos. D 3 0
3 4882.038 YOKE ASS.Y 1
3 5199.008 lever 1
4 5800.015 spring 1
5 &= » pin - see Pos. D 3 0
6 $520.023 guard tube 1
7 4740.017 gasket 1
8 1410.011 push rod 2
9 8420.012 locating pin 1
10 6140.013 pin 1
11 4840.008 guide 1
12 9730.028 screw M 8 X 1,25 X 30 2
13 4740.017 gasket 1
14 1755.004 bolt M 5 X 0,8 X 18 1
15 6330.061 safety plate 1
16 1557.021 retainer 1
17 5$655.005 spring 1
18 9730.312 screw M 6 X 35 1
19 8615.103 support 1
20 1755.002 bolt M 5 X 0,8 X 12 1
21 5655.005 spring 1
22 8245.011 ball 6
23 (———— » yoke - see Pos. D 3 0
24 1165.006 circlip diam. 7 1
25 800.082 screw M 6 X 35 1
26 732.092 screw M 8 X 18 1
27 4535.013 gasket 1
29 5168.051 tabwasher 1
30 1750.035 bolt M 4 X 0,7 X 12 2
31 6275.038 plate 1
32 ©370.428 safety plate 1
33 1240.006 snap ring 1
34 &————— » washer - no longer avail. 1
35 6130.016 governor shaft 1
36 J625.019 washer diam.10 1
37 3240.033 nut M 10 1
38 4936.168 gear 1
39 2085.029 governor bell 1
40 1770.015 bolt M 8 X 1,25 X 55 1
41 7565.007 washer diam. 8 1
42 1240.013 snap ring 1
43 4330.009 inj.pump rocker arn 1
44 6045.009 pin 1
45 4887.002 tappet 1
46 1010.060 camshaft 1
47 4887.001 tappet 1

printed by LOMBARDINI:

11/08/2010 -

1




Engine: 4L.D 640 Drawing: D

|

|

L 1 |
. '.I |

5
\
)
\ﬂg “iib’j r 151
p—
1615 1 61718w \
Byl

20 21 22 23 24 25

30 3132\ 33 34 35 3637/6?)

38 39 40 41 42 43

printed by LOMBARDINI: 11/08/2010

41D



